INDEX
There isvari index at the front aﬁd rear of this catalog.

Tha front index is an alphabetlcal |ndex of the major !
groups or assemblies. '

" The rear mdex is & numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION -

Each illustration in this catalog shows a group of parts

" or components. These parts and components are
aligned approximately as.the parts and componants on

- your machine. Each part and component in an illustra-
tion has a reference number. These refgrence numbers
are in a list on the page oppaosite of the illustration.
Next to the reference number is the part number,
description and required quanity of the part shown in
the tllustratlon

UAR - "Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately’’ indicates that the part is
only available as & component of an assembly or the
" part must be purchased locally. If the .part is an
assembly component, the description will be indented
under the assembly description in the parts list.

o/t - ”Obtam locally™ ‘ Co L

** _ “Footnotes’* are added to a part number when
more information is needed for identification, They
only relate to the part numbers indicatet_i. . -

.~ ' GENERAL INFORMATION.

¥

" PARTS ORDERS

- All orders must include the following information:

LY

1. Correct part number.
Complete description of part or component.

Total quantity of each part or component.

. All necessary preduct identification numbers.

2
3
4. Product fmodel number.”
5
& .Metho& for sending the parts.
7

Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT; Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION

The words right hand {RH) and left hand (LH) as used
in this catalog indicate the direction while you are in
the operator’'s seat in the normal operating position.

INDENTED DESCRIPTIONS

An assembly can have many components. The com-
ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that complete assembly. See the
example.

. h , . ‘ ‘ HE.Q'D

_REE.  PART NO. DESCRIPTION
. c 55169 CYLINDER ASSY -rearsteering ... ..ot iiiiniiiinnnn, 1
28 C 56208 - SOCKETASSY-rearcylinder..................... pere s 1
29 C 55956 PLUG - adjusting, sOcketassy .. ........0.....ooeuernns s 1
. 30 c 55957 SEAT-socketball . ... ... ... . e, 2
31 C 56210 SPRING - SOCKEL . .. ... e e oo 1
32 . C 56209 . SEAT-socketspring ...............c.oooveinioiivnaianls 1
33 G 45175 CLAMP ASSY - SOCKEtASSY - .. ..o omoe e ieaanans 1
i 16- 836 BOLT-1/2"x2-1/4"N.F. hex ......... .. ... ciiiiiinnn.. 1
34 132-°- 14 PIN-cotter, 3/16" x 3" ... i 1
3% . - C 55889 STUD - ball, socket&cvllnder....'., ........................... 2 .
36 13- 410 BOLT- 1/4")(5/3" NC.hex.................... e 4
37 92- 4 LOCK WASHER - 1/4" SAE ........................... v 4

o)

AT PRTRNLCTCEN -y

S A ez R
.

wafe A

Ingersoll Equnpment Co.,

Inc

-




T b oy ot L AP
! - 5

[,

' ded

36’ RIDING MOWER M‘ICIDEL 810

. ' ) ﬁ
'~ BODY, GROUP ASSEM

key# . . part#
1 C347390
2 C3479%
3 C34792
4 35067
5 (34794
6 . 34795
7. c34797
8 C34796
9 C34798
10~ C34799
_ 11 C34856
- ., 12 +C35054
18 34800
14 C34801
1& €34802
18 = €34798
17 C34803
18 C34804
19 . (34805
v 20 C34806
21 C34807
22 34808
22 £34809
24 C34794
25 34810
26 " C35060
, 27 €34811
28 C34812
29 34813
' 30 24814
31 34815
az 34816
a3 34798
a4 34876
35 34817
36" 34798
37 34818
3B 34819
39 34820
LI

' Frame |

BLY
” S .
description [

|

Footpad RH ]
Foatpad LH |
Fastener; Ratchet * L
Screw,-1/4-20 x .50 WA H H Tap
Seat Support

Screw, 5/16-18 x .63 WA H HC GR2

Screw, 5/16-18 x .63 H HC GRH2
Nut, 5/16-18 Reg H Cir Lk
Seal/Shift Bracket

Scraw, 5/16-18 x .75 HHC GR2
Washer, HV SP 1K .328 x 680 x .11
Screw, 5/16-18x .75 WA HH Tap

Spater .

Screw, 5/16-18 x 1.00 H HC GR2

. Nut, 5/16-18 Reg H Crr Lk

Seat Spring

. Clamp, Spring

Scraw, 1/4-20 x .50 H HC GR2
Nut, 1/4-20 Reg Hex Ctr Lk~
Fender '

Screw, 1/4-20 x .75 H WA Tap

‘Fender Suppart

Screw, 1/4-20 x .50 WA HH Tap
Fastener, Velcro .

" Seat

Console

Seat Bracket

Screw, 3/8-16 x 56 HHC

Mut, 3/8-16 REG HX CTR LK
Seat Plate '
Bolt, .437 x .156 HH SH 5/16-18
MNut, 5/16-18 REG HEX CTR LK
"Washer, Flat .344 x .69 x .065
Screw, 5/16-18 x .63H HC GR2
Nut, 5/16-18 RegH Cir Lk
Assy., Headlight Lens

Clip, Tinnerman

Screw, #6 x .50 Black

.
BB s BIR B RO DG =t RI Ry = ok o B B DO B ook ok ok b o BRI RO PO =5 B B ot B B R ek Pa b b ot

o
=

.M

’

©

April 1991




PR . ‘ e FN . -
4 [

. - - . . . , :;' ! ! S ",: / ! i - ) F:
- N KO : 36" RIDING MOWER MODEL 810 7
A ) J T /f P e ‘ o .
. _ , o L ‘ j / Co . MOWER SUSPENSION ASSEMBLY ’
‘ L - ! ) ‘ ‘ / ! .‘ ' s
- B kTS - | i ) - '
+ ' g . foo ) : - 4 -
. ?f Lw *} \‘ / 1 [ key# parté | description : aty. .
& ‘ ! /,/ C L o
' ! ol : / 1 0 c34g21: " PIN, 495X1.750 CLEVIS-SHORT 1 .
i ! 2 C34B22 PIN, HAIR 001 DIAX1.62LG 1 :
; v L 3 34823 CABLE, DECK LIFT 1
' ' / . 4 C34824 . NUT, 1/4-20 REGSQ 1
; . . 5 €34825 . CLEVIS, LIFT CABLE 1
; : / : [ €34826 - _ PIN GLEVIS 312X .812 1
S - / 7 €34822 PIN, HAIR 091 DIAX1.62LG 1 !
s 8 C34827 * WHEEL, SD 6.000DX1.38WD 2 ;
L 9 . C3as28 BOLT, 500X1.390 HHSH 3/8-16 2 ;
at / 10 Cc34814 NUT, 3/8-16 REGHXCTRLK 2 ;
;i / i1 c34829 ' HANDLE, HGTH ADJUST 1 /
H / 12 C34830 . SCREW ,5/16-18X1.50 HHC 1
1% / 13 C34798 NUT, 5/16-18 REGHEXCTRLK 1
, R 14 C34831 GRIP, .75 X 4.25 HANDLE  BLK 1
e 15 C34832° GUIDE, DECK . 1
i 16 C34833 NUT, 5/16-18 HEXKEPS 1
o, 17 C34834 SCREW, 1/4-20X .63 HHTAP 1
Y 18 C34835 SPRING,.70X.85X.091 1
: 19 €34837 BOLT,516-18X.56'SPCUHD LATCH &
3 20  C34836 CHUTE 1 ,
/! ‘21 €34838 PIVOT ROD, CHUTE = * T
: : 22 34839 SPRING, TORSION CHUTE DEFLECTCR 1 ,
. | ‘ , .
[ - ) - /-
r J}'
- /
- . /
s
" ' //
. . , y
L ) 4 /
/ . :/
a . ——— e — ' - 7-:-';:;:7-'5—-- = - e = {
. : ‘ )
- o ! )
i , - —_—1 - — e T — - e ——— e
' - Printed in U.S.A, May 1991
a‘"‘ ' .
\ i ’




. e ——m

- "‘“-‘ﬁ""k

36" RIDING MOWER MODEL 810

. . . FRONT AXLE ASSEMBLY'
' {
« key# . parté deseription - IV
' : ¥
: 1 C34840 Assombly Spindle L.H. - J
2 C34841 Bushing, Spindle N
< C34842 Washar, Flat 635 % 1.31 % .07 - s

4 €34843 Ring, Ret E. .48 x .04 TRU 513362
5. C34844 Assembly Spindle, R.H. .
6 €34841 Bushing, Spindle -
7 £34842 Washer, Flat .635 x 1.31 x .07 -
8 £34843 Ring, Retaining E .48-x .04TRU 5133-62
9 £34845%° Bracket, Axle, Outer Front - ‘
10 C34846 Hanger i
11 C34796 Screw, 5/16-18 x .63 HHC GR2
12 C34798 Nut, 5/16-18 Reg H Ctr Lk
13 C34847 Axle Bracket, Inner I
14 34848 " Screw, 5/16-18 x .50 WAHH Tap

' 16 '~ 34849 Screw, 3/8-16 x 275 HHC GR 2
18 C34814 Nut, 3/8-18 Reg HX Ctr Lk
17 C34850 Steering Assembly .
18 C34851 Clamp, .625 Dja.
19 C34796 . Screw, 5/16-18 x .63 H HC GH2
20 C34798 Mut, 5/16-18 Reg Hex Ctr Lk
21 34862 " Brake Arm Assembly

. 22 C34853
.23 -C34854

24 C34806

25 C348556

26 C34848

Lateh, Parking Brake

Bolt, 373 x . 140 H H SH 1/4-20
Nut, 1/4-20 Reg H Cir Lk

Bracket, Clutch and Brake

Screw, 5/18-18 x 5O WA H H Tap
Front Axle Assembly . -

* Order Individual Parts.

Printed in U.S.A.

a)
=

¢

..a(_n.-k._n_n‘—aALLN.&MN&_.NN_;_._A_LN_L_LJN_L

May 1991




.

a , |
.// : o (“-' g
'_,r/ v :‘J‘.:J‘: . ¢
N \
’ REF.ITEM
MAIN FRAME _.-""
’\.Y‘ ~
N
REF, ITEW B
. :tg  STEERING ASSY.
- .
. i
4

- =tk (D@ @R DN -

p=o

. "

- 36'" RIDING MOWER MODEL 810

L] LY

. part#

-3
2
3

+

C34866
C34857
C34858
C34859
C34860
C34861.
C34814
'C34862
€34863
C34864-
C34865

1

.12 caasaz

-14 . ., C34843

" 15%-~l% 'C34866
.16 C34797

17+ -C34876
18 - C34798
12 L
20 C348B68

21 €34843.
.22 C34869°
23 €34870
24 C24871
25 -
26 €34920
27 - :

* Order Individual Parts.

TIRES AND FRONT AXLE

description
- i

Front Axle Assy. . *

Screw, 5/16-18% .75 H HC GR2 _

Bolt, 5/16-18 x .63 Carr GR2

Nut, 5/16-18 Hex Wd F Lk Whiz

Tie Rod . .
Screw, 3/8-16 x 1.25 H HC GR2
Washer, Reg Spt 1k .393 x 68 x .10
Nut, 3/8-16' Heg Hx Ctr Lk

Shaft Steering -

Pin, Spring .250 Dia. x 1.25Lg .

Gear, Pinion

Bushing-Steering :
Washer, Flat .635x1.31x .07 ’
Ring, Retaining E .48 x .04 TRU 5133-6
Suppert, Steering Shaft

Screw, 5/16-18 x .63 WA H HC GR2 .
Washer, Flat .344 x .69 x .085 ’
Nut, 5/16-18 Reg Hex Cir Lk

Tire & Rim, Pneumatic 11 x 4 00-5
Washer, Flat .640 x 1.25 x .08

Ring, Retaining E .48 x B4 TRU"5133-62
Hub Cap . -

.- Bearing, Wheel
Wheel

Tire 11 x 4 - Turf
Valve Stem
See Electricat System

','Drdér Tires from Your Local Tire Dealer

Q
<

R L L O A A R N I N N

. 11

=

May 1991



12

REF. IT
" ENGINE *

.

.
59-.

A

7,
K

)

e
R\
Sl

r -

&

1

4

o,
AL
&K

Ak
G
Y
3

-

REF. ITEM

LA
’ )
i z.-_.._J:;.--,.H

femmmmny
77

SRR

ZA

©

FRONT AXLE ASSY.

-

-

o key# |, party
»o1 234526
. 2 C34873
A C34874
4 ,C34875
5 _ C34878
. 6 . .Ca4798
7 £34827
B C34857
9 C34798
6 - 34878
‘41 7 C34800
12 34857
13 C34798
14 C34879
15, C34880
16 £34881
17 34882
18 C34883
, 19 C34884
20 34885
21 C34886
25 34887
23 C34888
. 24, * (34889
25 34890
26 C34891
27 C34892
28 C34893
29 34894
30 . €34895
i 3 * C34876
N -3z Cc34798
a3 . £34896
34 ° 7, (34794 ¢
a5 . £34897
36 C34898
ki C34842
KL 'C34B899
ce 38 - 34900
40 34901
43 £34902
42 C34503
43 C€34904
< a4 34905 |
) 45 - C34B14
- ‘ 46 “C34906
47. . (34833
48" 34907
49 34798
, 50 34826
- <51 C34876
52 €34908
53 . C34909
54. - €34910
55 C34911
- C34912
57 €34798-
. 58 * "C34413
. . 53 .
7 60 . C34914
- ' 51 34915
.t &2 C34916
4 83 34817
- . 64 - C34918
65 C35053
R C34919
1 67 C34920
Sa . LR
69 C34921
70 C34875
71 C34833
72 ‘C34798 .
- 73 t34922
73 C34923
75- C34924
" 76 . 34925
- ©*.Order Individual Parts.

Printed in U.S.A.

)

Pl

+

.

36" RIDING MOWER MODEL 810 L]
TRACTION DRIVE ASSEMBLY

**Sea Your E_oc:al Tire Dealer for Tires. _~3

. Boli, 5/16-18 x .75 CARR

* Nut, /8-16 REG HX CTR LK,

- Ring, RET EX .57 x .05 TAU5133-75

. Spaces, Engine Sheave Cd '

I

" déscription . .

o
=

Transaxie {see transaxle section)
Puliey, Transaxle .
Ring, RETEX .58 x .04 TRU 5100-62
Screw, 5/16-18 x 2.50 HHC GR2
Washer, Flat .244 x 69 x .085
Nut, 5116-18 REG HEX CTR LK
_Bracket, Transaxle * T
Bol, 5/16-18 x .63-CARR ,
Nut, 5]6-18 REG HEXCTRLK ,
Bracket, Transaxie Support )
Screw, 5716 - 18 x .75 WA HH'TAP -
Bolt, 5/16-18x BACARR =
Nut, 5/16 - 18 AREG HEX CTR LK
Balt, V 4L !
Pulley, ENG 3.92 OFF/3.87 Da.00D
Washer, REG SPT LK .459 x.78x .12
Screw, 7/16-20 x 2.00 HHC- N
Key, Square ..250 S02.50 LG.
Belt Guide : *
‘Shitt Lever, Brkt o
Washer, 750 x 250 . : )
Screw, 1/4-28 x 75 NYL HH CGRa .
Rod, Shift Connecting P '
Washar, Fiat .405 x 81 x 065
Pin, Cotter .125 DA X 1,00 LG . ‘
Handle, Shift e
Washer, Flai 531 x 1.06 x .095
Soring, Shifi Lever u
Bracket Detent Shift

v

o

Y

-~

Washer, Flal .344 x 69 x .QS@ .
Nut, 5/16-18 BEG HEXCTR LK | .
Shitt Conltrol Brkr. - ,

Serew, 1/4-20 x 50 WA HH TAP
Arm, Idier, Transaxle Drive ) ‘

Balt, .625 x .21BHH SH 5/16-18z «

Washer, Flat .635x 1,31 x .07 !

Washior, Flat 333 x .87 2,118 . . .o
Tinnerman Clip e Co.
Spring .071 x E2 x 4.37 ‘.
Pulley, ddler

Retainer, Strap Belt . X . .
Washer, Fla1 /406 x .73 x 063

Bolf, 3/8-16 x 1.50 CARR ! -

Rod.Clutch . ‘ ’
Riut, 5/15-18 HEX KERS c

‘Brkt, Elutch Brake ' P

MNut, 5/16-18 REG HEX CTH LK

Pin Clevig 312 x .812 K .
*Washer, Flat 344 x 69 x .065 -

Pin, Hair 091 DIA x 1,66 LG

Key, Woodrulf

Spring, Brake

Bolt, .500 x,.375 HH SH 5r16-18

Washer, Flat .515 % 12131 x .06 .

Nut, 5/16-18 REG HEX CTR LK

Pedal Pad _ -

(1) Tire &.Rim, Pnuemdlic Lo L :
Spacer , 7 :
JKey, Square”.1B7 SQ'x 2.5 OLG

Washer, Flat 755 x 153 x .07

t

v

b

Cap, Hup  * e .

Shift Knob -+~ o -

Wiieel L T s e
Valve Stem - D R .
Tire 16 % 6.50 - 8-Turf, .
Spring, 526 0D x .047 x3.4 _ 4 LTl
Seréw, 5/18-18 x 2.50 HHEG GR2 LT .y
Mut, 516-18 HEX KEPS’, _ ., ct
Nut-5/#6-18 REG HEX CTR LK ) Tk
Washdi, EXLY 320x -61x .03 L :

Cap, Push Nut voe e .

®

S N S Ol 3 LT e ray e Ny AU P SO S G O R S ) 1 T ey S DI A NP K I N

Washer, 980IDX1 380.D.X.437 PILOT 7
!‘\ . -

2

coe s May 1991,




REF. ITEM
TRANSAXLE

/ENGINE PULLEY

.u_/z

oo

TrizzzzzFes

- REF. [TEM

REF. ITEM
~DLER
HSRACKET

" REF.ITEM
BRAKE ROD
BRACKET

i)

& T

HEF. [TEM
MAIN FRAME

REF.ITEM
AXLE BRKT, 7~
OUTER FRONT

e

key#

W~ qich &G R =

Printed in U.S.A.

36" RIDING MOWER MODEL 810

MOWER DRIVE AISSEMB'LYV

part#

C34926
C34927
C34814

£34928

£34929
C34930
C34814
€34931
€34901
C34932
£34806
C34933
C34796

*.C34876

C34798 -~
34934
€345356
C34936
34537
34938
34939
C34814
34901
C34940
C34941
C34875
34922
C34876
C34748

c34942 - - -

C34943
C34944
C34945
C34946
C34794
C34947
€34800
C34788
34948
C34249
C35053

- 34850

C34951
C34882
C34953

. C34954

34955
C34956

' C34796

C34876
C34798
NSS

C34846
C34796
C34876
C34798

Y

-

description

ASSY., IDLEH!E!RAKE ARM

_ BOLT, .500X1.950 HHSH 3/8-16 .
_ NUT, 3/8-16 REGFIXCTRLK

FLANGED IDLER
RETAINER BELT

SCREW, 3/8-16X1,75 HHC
NUT, 3/8-16 REGHXCTHLK

"V-BELT, DECK DRIVE BELT

SPRING .071 X 62 X 4.37

BRAKE ROD, 36" SD DECK

NUT, 1/4-20 REGHEXCTRLK
BRAKE ARM ASSY.

SCREW, 5/16-18 X .68 HHC
WASHER, FLAT 344 X .69 X .065
NUT, 5/16-18 REGHEXCTRLK
CHAIN, JACK,

HOOK, 5,12 GA. STEEL |
TENSION SPRING .
AOCKER ARM, MOWER ENGAGEMEN
BOLT, 500X1.18 HHSH 3/8-16
WASHER, FLAT . 390X 1.25X.119
NUT, 3/8-16 REGHXCTALK
SPRING .071 X 62 X 4.37

ROD, CONNECTING

GUIDE, BELT ° .

SCREW, 5/16-18X2.50 HHC GR2
WASHER, EXLK 320X.61X .03
WASHER, FLAT .344 X .69 X .085
NUT, 5/16-18 AEGHEXCTRLK
HANDLE, PTO LINKAGE

BEARING, FLANGED, NYLON
RETAINER,SPRING

. SPRING COMPRESSION

SUPPORT BRKT.™

SCREW, 1/4-20X .50 WAHHTAP
BRACKET, PTO LIMIT

SCREW, 5/16-18X,.75 WAHHTAP
NUT, 5/16-18 REGHEXCTRLK
STOP,PTO ENGAGEMENT _

PIN, SPRING, 187DIA X 1.00 LG HVPL
SHIFT KNOB -
RIVET .

BRAKE PAD

‘ BRAKE ARM '

RIVET, OVSET .187DIA X .50LG
BRAKE ARM

BRAKE PAD

COVER, BELT

SCREW, 5/16-18 X .63 HHC
WASHER, FLAT .344 X .69 X 0645 ,
NUT, LOCK 5/16-18 HX CNTR LK
ASSY., DECK PREPAINT

HANGER ) .
SCREW, 5/16-18 X .63 HHC GR2 Z
WASHER, FLAT .344 X .69 X 085
NUT, 5/16-18 REGHEXCTRLK Z

P W S S (O )

MNN—"-‘NNN—-‘—*—‘M-*—'N—‘—*—‘-*—'—‘m—‘—‘—‘—'-—‘,‘NNNNN—*—‘—*
I

.15

a
=

5
s

S33FT

ek md
~

—_ —h -

May 1991 )




i
;
3 . '
d 36" RIDING MOWER MODEL 810 ~ . 17
; ' . - ; 1 ) . ‘
ENGINE ASSEMBLY .
":‘; ; . | - . |
' r - . -
: key# part# description qty.
i 1 C34535° Engine - 10HP . N 1
: 2 C34958 - Screw, 3/8-16'x 1.000 WD FLLK. . 3
. 3 ) C34959 Scraw, 5/16 - 18 x 1.50HHC - U . -
" A C34960 Nut, 5716 - 18 H WD FL LK 1 " :
5 C34961 . Exhaust Assy. . i ek
‘ & C34962 Tank, Gas-Elec, 1.3 GAL i
. s C34963 Cap, Fuel -2.5 Thraat -1
REF, - '
b OI.IIL‘IE:!MWIHE 8 C349264 ' Suppoart, Gas Tank 2
o 9 C34794 Screw, 1/4-20 x .50 WA HH TAP' 8
. ; 10 C34965 Gas Line .25 1D Bulk Length 22N, .
) . 11 ,C34876 Washer, Flat 344 x .69 x .065 1 ' '
\ . 1 12 349866 . Clamp, Fuel Line i 2
) 13 C€34967 - GControl, Throtle - - 1 |
- [ 14 34968 Screw.#8-32 x .38 HH WA TAP 2 =
REF. [TEM . 15 C34969 Washer, Flat ,188 x .38 x ,040 "2 f
SEAT SUPPORT " 7 18 -~ C34970 Throttle Cantral Knob-T Shape 1
S 17 C34971 Screw, Drill Tite ' 4
: - 18 €34889 Washer; Flat 406 x .81 x .065 1
- . . 19 C34922 ) Washer, EX LK .320 x .61 x.03 1., H
20 C34872 Mutfler ] 1
21 . C34973 . . Muffler Assy. ' 1
22 C34974 Mutfler Shield ' 1
e . 23 C34975 - Bolt, .437 X 4,34 HHSH §/16-18 2 .
) C T 24 -+ C34976 ‘ Screw, 1/4-20 x .5 BHCSEMS ' 1
! ) 25 C35440 Gasket, Muffler . < 1 -
’ ’See‘ Engine Section for Service Parts .
¥ ' lc:‘. &
- . ~ :
R . -
. . N ¥ T P T L ’ =
I ‘\{‘:."sl“s" -'.:: - E
I o 1 ‘11: "
REF. ITEM
MAIN FRAME e - -
| - '
s REF. ITEM - BT — :
BELT GUIDE : g i
: . - 3 ) .
7. I ' ) ‘ . e ot

. Printed in U.S.A, : ‘ ' T . May 1891




18 f C . ‘:. ) ’ I . ‘ ' . ' ' N f . . | . ! - ‘ . \

: . i / 36" RIDING MOWER MODEL 810. o 19
' - - 5 g ’ ' ] } ' ) . i \ N '
-~ : - 'PRE-PAINTED DECK ASSEMBLY . - | ‘
E“i l;j '} ) \ - . s . | . . I \\‘ 3 f
H . i wot
' key#  pan# ' description e : aYy. i
' 1. C34984 Stamping, Deck . 1 - \\
v ) 2 C34798 Nut, 5/16-18 REG HEX CTR LK . 4 '
: . 3 ' 34796 ' > Screw, 5/16-1B % .83 HHC GR2 — Y4 -
. : 4 » £34978 Bracket, Front " . 1
: ' 5 Ca3ag979 Ring; RETE .38 X .04 ' Ca .2
e [ 34980 Red, Pivot ; 1
" : 7 C34981 Bracket, Front Lift, 36 SD 1
L 8 C34982 . Saddle and Shaft Assy 1
_// 9 C34983 Bearing, Ball - - 1
10 ‘C34985 Dust Shield : 1
' . 11 C34986- Quill Casting RH 1
b 12 C34983 . Bearing, Ball 1
. 13 34987 Spacer, LARH Quill 1 ks
14 C34988 Spacer, Quill 1
15 C349389 - Pulley, 26/36" Quill V5L~ 1.
16 - 34990 Special Washer 1
17 C34991 Nut, 7/16 - 20 WD FL LK- 1
y 18 C34992 Screw, 5/16-18 x .88 WA HH TAF 7
‘ 19 C34993 Bracke!, Brake Rod 1
. 20 . C34994 Screw, 5/16-18 x 1.50 WA TAP i
= Iy . 0 ’ - .2 C34995 . . Washer, Flat.344 x 1.13 x 062 1 .
! @ - R “ ‘ 22 . (34798 - Nut, 5/16-18 REG HEX CTR LK 1
AN _ 23 -C34996 - Blade, 18.13 High-Lift 2
! L - ) . ‘ T ‘ 24 C34997 Washer, .39 D x-1.25D x .07 6
o ‘.I’ s / 25 C34998 Screw, 3/8-24x 1.00 . . ' 2
Jb il . 26 C34999 Guide, Belt 5/15-13 THD i
e P Ny 27 C34798 Nut, 5/16-18 REG HEX CTR LK "1
e 5 . . e ' 28" C34830 Screw, 5/16-18x1.50HH C 2
b 3 : 2 oo : 29 C34798 - Nut;5/16-18 REG HEX CTR LK 2
A P . . 30 | C35000 Quadrant Height Adjust. 7 R ‘
I H 4 ' 31 C34856 . Screw, 5/18-18 x .75 HHC 2
P! : i “ . : 3z C34798 Nut, 5/16-18 REG HEX CTR LK c2 .
AN i : : ' 33 C35002 Bar, Skid - ° " 1
H ' ’ & 34 348985 Boit, 5/16-18 x .75 CARR 2 -
e o . 35 34833 Nut, 5/16-18 HEX KEPS 2
: . a8 C35003 Bracket, Chute 1 .
5 .37 C35004 Screw, 5/16-18 x .50 HHC 2
g N 38 C34798 Nut, 5/16-18 REG HEX CTR LK 2 o
. 3s C35005 Bracket, Idler 1
. 40 . (C34960 Nut, 5/168-18 HWDFLLK . 2 v
41 C35006 Screw, 5/16-18 x .75 HHC 2
42 C3s007 Pivot Tube Assy. 1
; i ‘ 43 35008 Support, Pivot Tube . 1
i 3 . 44 C35004 Screw, 516 - 18 x ;50 HHC 1
;ﬁé B - ‘ 45 €34798 Nut, 5/18-18 REG HEX CTR LK’ 1
E 7 ‘ 46 -C35008 Cuil » 2"
"E ¢ I3
%‘%’.‘””46 ‘
.
gg* /-f"“” " t
W - - Eal ~
§ - S . N ’
v i
. . X o ) S i
[x} I'Il—- i;
. i () :g e — -
. ‘ ' : . . Printed in U.S.A. . : May 1991+

.
—turas

R,
P
fl




]

L R 36" RIDING MOWER MODEL 810 , 21

ELECTRICAL ASSEMBLY

i

e W E et ek 22 i
2-.:#&_':;1,,-] it

8 J)
REF. ITEM key#  parl# " description ay.
SEAT.SUPPORT : K

‘ 1 €35010 HARNESS, ELEC RER C2 8-11B&S 1
y » 2 C35011 . RETAINER, .211DX.62X.03 WIRE 1
. 8 . CG35012 CLIP, TRW #C4490-022-27 1
4 C35013 CLIP, WIRE ROUTING, SNAP-IN 1
5 C35014 SWITCH,SNAP MNT NO .140 1
6 C36015 .  SWITCHSCAMNTDPNC 1

7 C35016 SCREW, #12 X .50 PHPNHTAP 2 J
B €35017 SWITCH,SNAPMNT NC .055/. 166 1
9 ' €35018 SWITCH, IGNITION & LIGHTS 1
. 10 C35019 NUT, 5/8-32 IGN SWIT : 1
n €35020 BOOT SWITCH 1
12 C35021 KEY, IGNITION SWITCH 1
13 €35022 . SOLENOID, NEW CLUM 1
- 14 €35023 SCREW, 1/4-20X .75 HXSEMMA 2
15 C34922 WASHER, EXLK 320X.81X.03 1
16 C34806 NUT, 1/4-20 REGHEXCTRLK - 2
17 C35024 NUT, 1/4-20 REGHEXKEPS )
18 C35025 NUT, 5/16-24 HKEPS . 2
19 C35026 BATTERY, YUASA 12N14 1
20 €35027 SCR., METRIC, 6X1X11 1
- 21 €35028 NUT, METRIC, 6X1 HEX 1
: 22 €35029 DRAIN TUBE, BATT i 1
23 £35030 CLIP,1 380LG .2551D PRESS WIRE 1
24 C35031 HOLD DOWN BRKT L 1
25 C35032 NUT, WING 1/4-20 SMALL PLASTIC - 1
26 C35033 WIFE, GROUND, 125" 1
/ _ o . 27 C35034 WIRE, STARTER, 1
ol B - 28 C35035 BULB, HEADLAMP 3

. : ‘ 29 C35036 FUSE SPADE TYPE 32V 15A 1 ~
REF. TE '

,‘j,,:

T

REF ITEM . : : - d

MAIN FRAME

FRONT AXLE ASSY.

oy !‘.‘ " 3

«

& . : 7 o . ' . o Printed in U.S.A. . ' May 1991

T
€




22 : 3 . - ' L - R " ‘ '
| o - | . , 36" RIDING MOWER MODEL 810. .~

-

) - L DECALS
g ‘} . : , . , R
S LI ' .
key# part# a descriplion qty.
51 C35037. " DECAL, NOMA LENS, LH?" 1 _
g ' C35038 DECAL, NOMA LENS, RH : : 1
3 C35039 DECAL - INSTR. CONSOLE REAR 1
T4 C35040 DECAL,JNGERSOL CONSOLE RH 1
5 35041 DECAL,INGERSOL CONSOLE LH i
g €35042 DECAL, CONTROL PANEL W/ LIGHTS 1
7 .  REFERENCEONLY. 1 .
B C35043 DECAL, SHIFT, 5SP, ISO, DOM. 1,
‘g9 €35044 - DECAL, PTO ENGAGEMENT, 1SO a
16 . C35045 DECAL,INGERSOL LH 1
11 Cas5046 - DECAL,INGERSOL RH 1
12 C35047 DECAL,INGERSOL REAR 1
. ‘ 13 C35048 DECAL, HEIGHT ADJUSTMENT 1
i 14 - C35049 DECAL, CUT-HAND WARNING LABEL 1
15 : REFERENCE ONLY 1
16 - (35050 DECALNO STEP ~ 1
17 C35051 DECAL,CONSOLE TOP CAUTION NOTE 1
18 35052 NAMEPLATE, INGERSOLL 1
.* 'n
-~ =]
'

an ) A

Printed in U.S.A. May 1991




S - 36" RIDING MOWER MODEL 810 . S '+ .25
- A - CUSTOMER ASSEMBLY
' key# part# description . ) _ - qty
1 35053 SHIFT KNOB . ' @
, 2 C34876 WASHER, FLAT .344 X .69 X .065 .
. 3 C35054 ~ WASHER, HV-SPT LK .328 X .60:X .11 . 4 ‘
. 4 C34856 .  'SCREW,5/16-18 X-.75 HHC GR2 - 4 '
7 5 C35055 PIN, SPRING .187 DIA X 1.25 LG MD i X
- 6 C35056 PIN, SPRING 250 DIAX 225 LGHVPL . * 1
7 C35057 " WHEEL, STEERING . 1
B g C35058 » TUBE, DECORATIVE 1
' 9 €35059 -  TUBE-STEERING ¢ 1
: 10 C35060 SEAT . A 1
: " Sear AT Boea NI . 11 C35081 PIN, COTTER .125 DIAX 1.25 LG Z 1
2 o R S " 12 C35062 WASHER, FLAT .90 X 1.56 X .89 1
N - :‘:'4 “ R . . -
. , '_,‘\‘ - ,
. L]
. 4 3 e
i - 1 - v
_ - 0 t
" ! ‘ " - . )
‘ - . .
i J -
R o !
|
! M i
. ‘ ‘ L _Printed in U.S.A. , S May 1991 .

- - R -




.

wide

-

-

-

EY  PARE NO. -°.

»

K
1 £34527
2 £28649
3 C34528
4 €34488 |
5 C34489
6 . C27562
7 €27553
B C35529
9 ,C34530
10 C34531 -
11 C27558
12 28652
13 €30500
L4 C19310
15 . C34494
"17 - C34495
18 C34496
20 C28667
21 C34148
22 G28654
23 . C34497
25 C34147
. 26. C34156
27 C19347
28 £19352
29 C19345
30 - (28664
31 £11205 -
32 . C28648
a3 C27570
k7Y £28653
35 £27565
36 627563
37 C19354
38 C19353
39 C28650.
40 €19357
41 C34498
42 C34147
43 £19358 -
&4 C34144 °
45 034532
46 G28651
47 C34533
. 4B €34534
49 €34535
50 C34503
51 C28657
52 27555
53 C28656
54 €34536
55 . C34505
56 €28661
57 y C27556
58 28662
59 $34537
60 £34506
61 T G345Q7 . .
.62 C34508
63 £34538
64 C27588
65 *_ (28663
67 C34512
68" .C28821
71 C34149
75 - - C34513°

Printed in U.S.A.

.t

. 36" RIDING MOWER MODEL 810 -

K

¢ DESCRIPTION .t
" COYER - TRANSAXLE'
BEARING - NEEDLE
- GASE - TRANSAXLE

C34526 TRANSAXLE ASSEMBLY -

SHAET' — COUNTER

SHAFT & PINION ASSY. - OUTPUT

GEAR - OUTPUT

GEAR - SPUR 15T -

KEY -

GOLLAR — SHIFTER

ROD & FORK ASSY. - SHIFT
GEAR - BEVEL 42T .

GEAR - BEVEL PINICH, INPUT -
GEAR - BEVEL

GEAR - BEVEL PINION

. GEAR - RING .
PIN -~ DRIVE -
SPACER

"

BALL - STEEL 5/16" DIA.
SCREW -- SET 3/8"-16 X .3/8"

", SPRING

'

RING - SEAL ' ’ .

SCREW - 1/4"-20 X

1-1/4" FLANGED, TAPPING

RING -~
RING -
RING -
HWASHER
WASHER

RETAINER (PXG. OF 2}

RETAINER
RETAINER
- “THRUST

- .THRUST'

©

RASHER .
"0" RING . .
SEAL - SQUARE GUT .
BUSHING - FLANGED _
BUSHING - FLANGED ~
DISK - BRAKE

PLATE - BRAKE PAD

PAD - BRAKE

PIN - DOREL .
WASHER - FLAT -« .-
LEVER -. BRAKE

IS

LY

SCREW - 1/4"-20 ¥ 1-174" FLANGED, TAPPIN

NUT - LOCK 5/16"-24 _
HOLDER - BRAKE PAD

- SHAFT - BRAKE

_SHAFT - INPUT

AXLE - 11-13/16" LONG
AXLE - 16-7/16" LONG
GEAR - SPUR 35T
GEAR - SPUR 27T ,
GEAR - SPUR 25T
‘GEAR - SPUR 22T
. “GEAR - SPUR 20T .
. GEAR - -SPUR-'15T. --
GEAR - SPYR 23T o
_ GEAR - SPUR 25T E
GEAR - SPUR 28T Lo
GEAR — SPUR 30T
SPACER. i:
CHAIN - ROLLER NO. 41, 22 LINKS

“SPROCKET - 10T .
SPROCKET - 14T

SPACER
_ PLUG ™ THREADED :
WASHER - THRUST - -
© SPACER
- BRACKET - BRAKE LEVER
.3 SEAL - SQUARE' GUT :
F¥pIsK ~

.

'

o
-
e

- . . .
r--r—-—-v—-n—-n—-.-r—.—.--r-u—-.—-n-u—a—r-‘r—r—v—'-—‘-—-t-'—-h—l—.v—Mb—/r-'-NNr—-HMb'b—nr—&a-ml-—n—b--qMo—l-i—n—r-—v—NMr—-n—-n-r—Na—-Hn—-

*

1

= N r

May 1991

L
.

b T




- 1 - ‘I
Y 4 . * ; «
. /‘_//—— \ - ; - ) I! . i
' . * . . " 4 . \ .
- 28 : . ' ) ; -36°" RIDING MOWER MODEL;.810 . 29
- . . . - . ENGINE BLOCK ASSEMBLY
3 B - ’ ] } . .o
KEY  PART NO. DESCRIPTION - QIy
- 1 29928 . CYLINDER BLOCK - SHORT . ° 1
2 C25709 : SEAL - OIL ‘) 1
2 C29778 BEARING - GYLINDER - . . 1
Fd 3 C29824 . HEAD - CYLINDER ’ 1
A ! 4 C30410 . 'GAIKET - CYLINDER HEAD . 1
.5 BR391406 - BREATHER ASSEMBLY 1
- 6 BR27803 GASKET — VALVE COVER 1
— ' 7 187-1508 - SCREW - SENS 2
8 C25712 ’ TUBE -~ BREATHER . 1
“ 9 C25713 . GASKET - CRANKCASE COVER 1l/64" THICK 1
9 C25714 GASKET - CRANKCASE COVER .005" THICK 1
9 €25715 GASKET - CRANKCASE COVER .009" THICK 1
10 BR93723 : SCREW — CYLINDER HEAD 3" LONG [3
N 11 221-843 PLUG - GIL DRAIN 1
12 - C34551 CRANKSHAFT ) L
13 C25717. E SUMP - OIL (ALSO INCLUDES KEY #9) L
14 . ¢25718° . SEAL - OIL 1
. 15 €34548 o ECCENTRIC . -1
L 16 NSS ' SCREW - SUMP HQUNTING™ (USE 113-120 AND 192-20) 6
’ 17 C27236 - ‘ KEY - FLYWHEEL . 1
i 18 - 29826 ' PISTON ASSEMBLY - STANDARD 1
18 ca29827 " PISTON ASSEMBLY - .0Q10" OVERSIZE 1
i8 €29828 . * PISTON ASSEMBLY - .020" OVERSIZE 1
> - 18 25829 .- PISTON ASSEMBLY - .030".OVERSIZE 1
- 19 C25725 ; . RING SET - PISTON, .010" OVERSIZE 1
19 G25726 RING SET. - PISTON, .020" OVERSIZE 1
19 C25727 ‘ RING SET - FISTON, .030" OVERSIZE 1l
. . 19 C€29830 RING SET -~ PISTON, STANDARD L
5 . . 20 C25728 ‘ LOCK - PISTON PIN - L
~ . 21 €25729 : PIN ASSEHBLY - PISTON, STANDARD 1
. - ‘ 21 G25730 PIN ASSEMBLY - PISTON, .005" OVERSIZE L
‘ 22 c298131 . ROD ASSEMBLY ~ CONNECTING . 1
23 25732 LOCK - CONNECTING ROD SCREW . L. ) 1
24 25733 SCREW - CONNECTING ROD . - 2
25 C29832 . VALVE - EXHAUST : o5 1
26 C25735 \ VALVE - INTAKE R 1
) 27 BR65906 SPRING ~ INTAKE VALVE AL 1
. . 28 * BR2682B " SPRING - EXHAUST VALVE — 1
L . ' 29 BR221596 - RETAINER - VALVE < 2 1
© 30 C25736 TAPPET - VALVE - 2
. 31 C25737 CAMSHAFT 1
= : 3z C25746 0IL SLINGER - GOVERNCR GEAR AND BRAGKET ASSEMBLY 1
- - 33 | G34543 : SHIELD - CYLINDER . 1
' 34 NSS SCREW - SHIELD MOUNTING (USE 163-18 AND 192-18) 1
35 €25752 ) COVER - CYLINDER HEAD ‘ ; 1
36 C33379 - . BUSHING - GOVERNOR CRANK 1/4" I.D. L
i1

37 C34549 PIN - ECCENTRIC

! ' _— Printed in U.S.A. ‘ _ o May 1991




30

iY]

K
1
2
3
&
5
[
7
B8

9~
10

11 .

12
13
15

KEY

WA

'KEY

PART NoO.
G25719

BR392134

33317
"182-84
i93-25
BR222562

BR222561

c29867

€29865

182-90
195-10

© CG25750
NSS

BR92284 .

PART HO.
187-1037
BR222502

C30456
BR68838

C30457
BR270920

Printed in U.5.A.

3

-

36" RIbING MOWER MODEL 810

FLYWHEEL AND STATOR

OIL FILL TUBE

1

\
DESCRIPTION

-FLYWHERL ASSEMBLY

RING GEAR i

HASHER- — SPRING

SCREW - NO. 8-32 X 3/8"
LOCKRASHER - NO. 8

SCREEN - FLYWHEEL ,

CUP - SCREEN MOUNTING =
STATOR - ALTERNATOR .
DIODE AND CONNECTOR ASSEMBLY
SCREW --NO. 8-32 ¥ L"

WASHER — NO. 8

HOUSING '~ BLORER .

BOLT - RETAINING (USE 22-48 AND 92-4)
NUT - FLYWHEEL

y
|
\

DESCRIPTION .

SCREW - CLAMP MOUNTING
CLAHF -~ OIL FILLER TUBE
DPIPSTICK - 0IL |

SEAL - FILLER TURE

TUBE - .0IL FILLER

SEAL - FILLER CAP

31

f o)
=1
[5-

o b e e e b e e e

" QrY

e et s

May 1991



32

K
1
2
3
&
5
6
7
8

9
10
12
13
15
16

¢ 17
.18
19
21
22
23

K
1
2
3
4
5

EY  PART NO.
33374
C34547
C29795

BR231058
033320 .

11-312
129.17
BR260584
BR221332

€29794 ~

193-25
129-6
C29796
136~103
(28643

T 163-4
92-18
BR222450
BR93804
€33380

EY  PART NO.
29785
BR221798
NSS
24329
BR66538

‘ Printed in U.5.A.

1

36" RIDING MOWER MODEL l8“10

GOVERNOR PLATE

DESCRIPTICN

LINK, - GOVERNOR
SPRING - GOVERNOR
BRACKET — GOVERNOR
CRANK - GOVERNOR
LEVER ASSEMBLY
BOLT - LEVER
NUT - NO. 10-24
SPRING - GOVERNOR LINK
CLAHP - CASING
INSULATOR ASSEMBLY
LOCKWASHER
NUT - NO. 8-32
WIRE - GROUND
PIN - COTTER HAIR PIN :
RETAINER - "E" RING
SCREW,
WASHER
RASHER - .GOVERNOR, CRANK
SCREW - MOUNTING
SEAL - GOVERNOR SHAFT

o

MAGNETO

' ¢ '

DESCRIPTION

ARMATURE - HAGNETO .

TERHINAL - IGNITION CABLE

SCREW - MOONTING (USE 182-549 AND 195-10)
SPARK PLUG — RESISTOR . -
BOOT — SPARK PLUG .

33

£
w b |
b—}’l—l—l—'i—-‘l—-'b-‘i—'-ﬁ

;/ /

N
[ N e el N

QT

(ST I SR

May 1991




e b B b B e e e b e e b e B e e b e e b b b s 0 e

- | e -~
] f ‘ . .,i‘ -
a4 & ‘ , ‘ ‘ ‘ 36°* RIDING MO\H{ER MODEL 810 ‘ | 35
0 > w e A | CARBURETOR
" o Wog o : ]
KEY  PART NO. DESCRIPTION - : QT
- \ 0 C27255 KIT - CARB. OVERHAUL (INCLUDES 1,6,8,9,15,17,18,20,21)
- N -0 C34552 CARBURETOR
) 1 BR292681 VALVE - IDLE ( INCLUDES SPRING)
. 2 , BR93499 . SCREW - THROTTLE AND CHOKE YALVE HOUNTING
. 3 182-87 ' SCREW - NO. 8-32 X 5/8"-
4 BR26157 . SPRING - THROTTLE ADJUSTMENT
. 5 138-251 . PIN - THRQITLE STOP
' 6 BR230896 ' PIN - FLOAT HINGE S
. 7 BR222010 YALVE - CHOKE .
8 029779 . VALVE - NEEDLE
) ) 9 41-24 PLUG - WELCH
. 10 C34545 w VENTURI
o T . 11 (34546 ' " VALVE - THROTILE
12 - C30453 SHAFT AND LEVER - THROTTLE
! . 13 BR211712 STOP - THROTILE
7 ° 14 BR299707 " FLOAT - FUEL
N - 15 C27254 VALVE — FUEL INLET ; .
\ : . 16 BR221995 BOWL - FLOAT . )
17 . BR270511 GASKET -~ FLOAT BOWL
18 ' BR222014 - : WASHER - FLCAT BOWL .
19 BR3%0684 SHAFT AND LEVER - CHOKE u
' 20 BR299740 NOZZLE - FUEL -
. ) 21 + C29780 SCREW - NOZILE
. : 22 ca7a44. ’ LINK - CHOXE
23 BR261116 . SPRING - CHOKE RETURN
- ‘ 24 ' BR270382 WASHER ~ CHOKE SHAFT °
2 L e 25 25764 BRACKET - HOUNTING . ' '
- . ' 26 187-1510 SCRER - MOUNTING . P
.- ) . 27 (25738 " GASKET - CARBURETOR MOUNTING !
: . -t " 28 BR93357 SCREW - HOUNTING
’ ~ ' .29 G30405 - . . SEAL - THROTILE SHAFT R ,
30 C27267 VALVE - FUEL SHUT OFF
31 C27266 HANDLE - FUEL SHUT OFF -
\ 32 27268 . CONNECTOR — FUEL PIPE
- -
4
' e P

; C * Printed in U.S.A. May 1991




36

[P

e

KEY  PART NO.

0 C2375%

. 1 €25758

o ' 2 C30454
3 C30455

4 C29781

5 BR93622

6 BR93323

7 C25760

KEY  PART NoO.
1 BR39804
2 NSS
3 214-251
4 C34166
35 Clo&78
6 C24689
7

-

l;rinted in U.S5.A.

31978

36" RIDING MOWER MODEL 810

AIR CLEANER -

DESCRIPTION
AIR CLEANER ASSEMBLY
ELEMENT - AIR CLEANER
CUP - AIR CLEANER
SCREEN - AIR CLEANER
SPACER - AIR CLEANER
SCREW - AIR CLEANER (SHORT)
SCREW - AIR CLEANER (LONG)
GASKET - AIR CLEANER

FUEL LINE

DESCRIPTION
BOLT

HOSE - FUEL (USE C28937 COUT TO LENGTH) .

CLAHP - HOSE

SHIELD - HEAT,FUEL HOSE
CONNECTOR -, HOSE 90 DEG. .
CLIP - HOSE

FILTER - FUEL

P

o
el
-

b pm et e pat e b et

May 1991




38 ) o . - " 36" RIDING MOWER MODEL 810 39
: S ‘ STARTER
] L L ' . .
kEY PART NO. DESCRIPTION . QT
1 C27264 -MOTOR -—--STARTING 12 VOLT 1
2 C27260 BOLT ASSEMBLY - THRU (INCLUDES WASHER) 2
) 3 Q27259 BRUSH ASSEMBLY - STARTER . |
4 C27421 -, GLUTCH ASSEMBLY - STARTER 1
B -5 BR390837 ARMATURE ASSEMBLY - STARTER 1
6 " NSS SCREW -~ MOUNTING (USE 113-102 AND 92-5) 2
7 C27424 KIT - RETAINER -1
, B C27422 . - . GEAR - DRIVE 1
. 9 138-75 - PIN -~ ROLL 1
- 10 €27262 END CAP - DRIVE END o . 1
e . ‘ 11 - ¢27258 END CAP - COMMUTATOR END ( INCLUDES BRUSHES) 1
] 12 . €27263 HOUSING - STARTER : 1
: 13 C27256 . SHIELD - STARIER i
14 187-1328 i SCREW - HOUNTING 2
- . . : : ' _ ENGINE COUNTERWEIGHT
- - : e ‘ N ' B ‘ ' -
.. . o . - o KEY  PART %O.” - DESCRIPTION Q1Y
- ; - . ' ’ ¥ * o1 C29816 o LINK - COUNTERWEIGHI 1
.* T . ) . - 2 29834 GOUNTERWEIGHT ASSEMBLY 1
’ I o 3 G29818 - . PIN - GOUNTERWEIGHI 1
| - . P Co 4 €29835 . . SCREW - COUNTERWEIGHT 2 .-
- . - ‘ , . ’ ] ) -
| R ] . - ; . . i e T
' ' P . P ' : ) ‘ . . . . ’ oL 7
| ‘ . _ . . A B - . ) . . K
) ‘ , : ’ : Printed in U.S.A2 . ' ' ‘May 1891




r RERY * - - . - 4 N ~

1) . - i S - . .

. v . .

el 0N LY QN 0 S OWF N OO OFNOUNDOONOANMIDNTRDOOFMNODRNO AN T OO OT N DO NN
111222223&723f5351255r2711111112222?12222233333334924&#&&&5555556656

- . R .- . - . .
PR . B . . ~ ,
R .- R . , -
= - .
. . . a
3
-

- P - s N e

4 - - - 1
. . - - : - N
- M . ~- . . - a .t
- ; .
-
. . .

- .
T ' o A ) . ' . .- PO

45689013¢555566666566567890123455789901234556?890111%3&567890121&55?

I DD O DI~ Pt P Fa R b Forf e e M e I e I R D OGO DD DDODOD MO OO OO NOO0000000000O Attt
L PP PO PO ODNDDOOCODODOICNNDDNODODRD LD OODNDODCOODDDORDRDARCANAAROACHNONARD OO
L 644&444&&4&&&&ﬁ44&&44hhh&hk&h#hkaa&ﬁhbhhhhﬁﬂahh&#ﬂh#hkﬁéﬁ&&ﬂ#h&khhh@
CGCCC%CCCCGCGCCCCCCGGCCCCCCCCCCGCCGCCCCCGCCCC@CCCCCﬁCCCCCC

1 . M N .

.

PART
NO.

voLLLLLUL

. CL - =
)

"
’
"

. - B »
> . ) Nk mon T . o Kﬂk#56715780912 M~ o - OMMT WO AMNM— ~N s o
* 3333312??#565821 211&?1rﬂ.ﬁl31121221253_1-1345125915112111222212‘34381154.56791
- LY r ' - R . ~ .o ) A . . )

o " - -
. . . : -

NO

]

REE.

. - “ ._ ,
. [ i . - .
5555577777771.3777797_....-.73397777?7999Tg1.399911999599999999995195133111111
. - — — - — — . — o Ot e
u A ! ]

3 . . Ca .

PAGE
NO

— v T A
e s .
. 7 . . . . . '
P ' ° I

. * ) . v
tT 678901223#45657890012333314567..8901122223333&566?889012345666677?890123
| 1111222222222222.333333333?333\33!4..ﬂrﬂ.-ﬂ..hﬂ..ﬂ..ﬁ...“..“.qa.ﬁ.-ﬂ.h-.:u.fﬂ.tu.a¢55555.555-55555556566
| 88338838888888388558888333858888888888883B.aBﬂu888888383889888883%8888
| rﬂ.ﬂ.&.4.¢:4.4.4r4-ﬂ-&:4.ﬂ:4;414:ﬂ.4:ﬂ.4:ﬂ.ﬂ...444&4-&4&.&&4&4:&&&4#.&&.&&. :&4&“&.44.@444&4&4&4414&&4
1 333333333333333.3333333333333333333333.3331333 MEOEOOOONOOEOTOMmMTMeOnmnm oo
’ CCCCCCCCCCCCCCCCCGCCCCCCCCGCGCCCCGCGCCCCCCCC {CCCCCCCCGGGCCCGCCCCCC

* N r .

' NUMERICAL INDEX

PART
NQ.

=
o M
[oN &)

r

- - i R - L

-

‘ o| ,
o TN 1.9%09!4 (e wmuomMmMNo o NNV~ WD 27—92850317:&.5790.&.161.2351’89606 ¥ o —
23395311145371.91331.12169,1.31457.235.5222233.411131.111221122222223113&.37../_3

4 1

REF.
NG,

\
. , ) . ' . f

1/.\ * ' . 2 ) »
535_..!5599555951555579913333333555599999995535555559515555555579'—35555

o R ke R B . [ L e e ke R e R R e R e e ] — - ' i - e
o . "
A . '
[

-
PAGE
NO.

-

4

-

a
3

- * - . ” '
‘. ..ﬂ,l.u...u....4566.666667?888888888858883883838588839000123556&578901234.&.44..44"“..45

.y -

- " 1
. . N ¥ ’ J | . "
B . N . can . . '
[In] M =) o ™ w LN D -57.8310501275 O~ - 9&93301 N [Ty
22&98121&.1233.51735132:..4.}42&2?2r4511112.45566w06?1r1389114|q}41r45563112131 a. = O MDY
s o

-

v . , ~ f
. « \ . - - T .
‘ . N

_ T o :
B T T T T S R e S N N e L e e e e e e e el e e e A R R A L L L
N MMM e N MEAME MMM O IO OO O T O OO I I N IO NS DN N N DD Ot VO NN N M ) 69 O N e

'
, . s . . N

. il '
. = N - . ™

- - 1

< T . . . . . '
- - A Y - . . N -
33.36620155.55507127?81&14un_.uu..u._.j8899999000001122223333333.333:4’41414&4558&999
8BBBBD..!Q...H..A».J&.‘Q1“]459333331111111rw.rqaaa“:ﬂ.}q455555555555555555555555555555??777
99999900000000133333#&&nu.ru..Q..u.rﬂ.rﬂ.aﬂv;ﬂ.:ﬂ.:ﬂ.ﬂ&.;ﬂ.%ﬂ.ﬂ.&.fﬂ.aﬂofqau..ﬂ..fu.lﬂuuvnuhk.&ﬁ.ﬂ;uﬂ.aﬂ.lﬂaﬂ.uﬂ.ﬂ‘aaarﬂ&hh&.rﬂrﬂ
22222233333333333333333333333333.333333333333333333333333333333333333
CCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCGCCCCCCCCCCCCCCCC

-

‘NO.

'
LI . I
! ’ . - I 2
= R ] NN e (=R R = e DI MISNN VNSNS0 INO oD — o o 00 GO Q0 0O O o
Mmoo — PN =t 11.32.l.l_1333145_,/7:5515133361323uu.s.._325555632628%&.1131133111112
o ; . - oo i : .

"REF.
NO.

. -
B

- . - . - te

22323333323333333333333333222222222322222222222222223333333332222222

NGO .

" PAGE

i
. -
- a - 1
y

A

a

_

_

i

-, _
|

N -
- . ) ° . - - g

) ) 57360890464-&5689023.467.8h124355823508389.0123..467123.&71390L_545653467890l
MM FONOOOMITHRONNS OO LOOEYNANNNNNINLELAREII 4 NONIONNINOOOOONENODOROE A NN NNM M
?7777777?2222.2222222222&4&555555555656665666666666877777777.8883.8888B
T et s E el ra e e e o e e N e e e o A A e N A S o S SN N N e R e I e el R o B R T el R R e e R T Wl = e
2222222222222222222222222222222222222222222222222222.222222.2222222222
CCCCC&CCCCCGCCCCCCCtCCCCh.uCCCCCCCCCGCCCCCCCCCCCCCCCCCC@CCCCCCCCCCCCCC

A

NUMERICAL INDEX " _

PART
NO

o

N ™ ’ - .
s8] B~ v ] o MNM o [Tl [=a B0 ) <t S OO, - OO Mm m VOO H e T WO -
.&26126&1622512192‘21?L22766482216112155253122323:&-&4628999111111222222

4

REF .
NO,

L]
-

- [ T

322323333333«.&3332333333333333333333332332222222223322222%‘23222222222

- - S “

PAGE
NO .

i - ) 1
LT N - Y
MM T ODDIOANMITNNOUDNOTOONANODFON O G F Ot
MMNOOQROMMEONINONMNO- MO A~ INOVYNNMeQ A NDOFTmNOMm ’ ,

. 1888958233&678755790045558.051.35957768.41850?.23.4‘..47899923.45739567890235
667956823333331111122.2222010.10002990012701455555528011ll111222223333
NN O DO OO AN A NN ANNNONNNNNO OO G OO D O OO O 000 80 0 Es PP eI P PP P B B P s P i
. I I N I I I N NN A D S SN NN NSO Q00 OOy O O Oh T T 10D D WY WD WD D 0N U 0D e 10 10
RRRRRRRRRRRRR.RRRRR.RRRRRRRRRRRRRRRRRRRRRllllI.‘lL111222.2222222222222222
BB.BBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBBCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

\ . : 3

PART
NO.

<

~ 3




B aa b S L SR Bt

REF.

PAGE

PART

PAGE REF.

NUMERICAL INDEX:

PART

REF .

.PART

42

PAGE,

NO.

NO7

N0 MO

N0~

NO~

N

N

Inc.

“

ment Co.

1P

a

Ingersoll Equ

OO~ oy WO —C— Mo oM W w0 o O W™ l\
111.6.411355789211114231591171951.&3111725113..?\_

~ . - »
[

MEOEOEONNNDNNNNONANOORANMUEOOOOCNM AN —A—ARON—~Mm e~
NN AN el NONEN AN MM oMM oo oo e o e ST e e e e N '

TN DUNMIN -G IR ONDDONNO ~m *
i —HEel A A ORIy DO M O A0 s e—ee— L
OHNMOMFTNONDOOO NN ON T © -~ o mMminmn o~ o
117 I W0 LD L LD L0 LY 40 U0 10 U0 LD LD D D N0 WD S 0 © — e et .
0CoOCOO0O0CDOOCOCOOOOOOOOEIT | L ¢t I | 0 L4 L8 Ft 1 &1 b § 1 i O
P NN PINOHNONNNOG A 680D CNNNSSNSS Mo < — w
MO ME MO MM OO MM e E e — s OO N D 80 0 DD DD O O et O !
GoODLUOoOLDQLDOLLLDLOLUDDUODUOOCOO —im =i rdrt rmi el ol =l el ol =l =l OO

C3s

,
1 N - - )
o~ .013.1w55789013..“550367491236 012347890123&.55?89. Ny T
3911..1L1111111222222.3333:...v3,.414..4..4123456?89111111112222222222123;455891111
. = ‘ B
. P . . . .
li

. i _ .
NN NN N DL N A Y N A VN G A O Y D Oh N G O O 1 O Oh O ke = et et e o ot e e ol e ) 60 6
11111.11111.”_11.11111411111111111222222_22222222227_22222222222222

MmoOmMmmoom
[ N R a Ko Nt N

23

MMM MMM NEMEMOAEOONMNOMNONMOOMEMEOMOPDPRNeEoOEMOEEMNeIEOaMe@amOmnmenn
CCCCCCCCCCGCCCCCCCCCCCTCCCCCGCCCﬁCCCCCCCpCCCC CCCCCCC&CCGCCCC f

©
*

€C34982

OOV~ SN ONUNRDARO - NOANNFOOONMT DD (= ONMTNWNRO A Nm T .
56265721177712:456811111122223,3333334.4.4.4.4.444523&456781111111222224567

-

. . ’
- r N .

M0 =i (0@ MU P e 09 () 69 1) 0 L0 L0 L0 0 10 10 L0 0 WD 60 L0 1A B 103 20 10 B 1A LA 00 W0 80 10 60 W0 D I W M0 U0 P P P G P Pt PP P P P P P P P P PP P O OO0 O
111111112ll.llllllllll.llllll11...4111111111111111lldllllllllllllllll.llll

9999.9999999999999,999999999999999999999999999999999999999999999999999
R A S A A s B A B R e R PR B R K - A It R U e g I EC B g g A g s i R i e A e i i S
N EOEOMEOANOEAMOOMEOPOMEREONAMEOIODEEEMANNDEOEEOEONMMNMME MMM IDN om0 EMODnEEmmmon

UDLULDLDULLOLDLLDULDULDLLLDDLULULULUODLLOLDDDLODLOLDODLOO

DUV VDOLDULOLODDOLDBO




